
CITY OF LYNN HAVEN ADVANCED 

WASTEWATER TREATMENT 

FACILITY PLANNING DOCUMENT  
 

PREPARED FOR:  

 

MAYOR    MARGO ANDERSON 
COMMISSIONER   JUDY TINDER 
COMMISSIONER   PAT PERNO 
COMMISSIONER   DAN RUSSEL 
COMMISSIONER   BRANDON ALDRIDGE  
 
CITY MANAGER   VICKIE GAINER  
DIRECTOR OF UTILITIES  GREG KIDWELL  

 

PREPARED BY: 

 

And  

 

Project No. 14429 

June 2020 

Civil Engineers - Environmental Engineers - Land Planners 

3005 Lynn Haven Parkway   •   Lynn Haven, FL 32444 

BRO88715
Stamp





 

 

 

 

 

 

 

 

  

 
 

Mott MacDonald 
1022 West 23rd Street 
Suite 680 
Panama City 
FL 32405 
United States of America 
 
T +1 (850) 763 9393 
mottmac.com 
 

  

  
 

 

City of Lynn Haven AWTF 
[...]
4.1.3.4 Grit Disposal 25 

4.1.3.5 Headworks Splitter Box 25 

4.2 Environmental Review 25 

4.2.1 Environmental Benefits 25 

4.2.2 Environmental Impacts 25 

4.2.3 Threatened and Endangered Species 26 

4.2.4 Effects on Minority/Low Income Communities 26 

4.2.5 Other Environmental Effects 26 

4.3 Financial Feasibility 27 

4.3.1 Estimated Project Costs 27 

4.3.2 Operation and Maintenance costs 27 

4.3.3 Rate Analysis 27 

4.3.4 Loan Repayment Sources 28 

4.3.5 Other Funding Opportunities 28 

4.3.6 Capital Financing Plan 28 

4.4 Project Implementation 28 

4.4.1 Permits 28 

4.4.2 Schedule 28 

4.5 Public Participation 29 

4.6 City Authorization 29 

  

Tables 

Table 2-1:Historic and Projected Population 10 

Table 2-2: Historic and Projected Wastewater Flows 11 

Table 2-3: Projected 10-Year Land development Wastewater Flow Estimations 13 

Table 2-4: Flow Estimation Methodology Verification 13 

Table 3-1: Alternative B: Capital Costs 16 

Table 3-2: Alternative C: Capital Costs 17 

Table 3-3: Alternative B, Estimated Annual O&M Cost 18 

Table 3-4: Alternative C, Estimated Annual O&M Cost 18 

Table 3-5: Net Present Cost Comparison 18 

Table 3-6: Evaluation Matrix for Recommended Alternative 23 

Table 4-1: Opinion of Cost for Proposed Project 27 

Table 4-2: Proposed Project Schedule 28 



Mott MacDonald | City of Lynn Haven AWTF 
Planning Document 
 

June 2020 
 
 

 

Figures 

Figure 1-1:City of Lynn Haven AWTF Service Area Map 5 

Figure 1-2: City of Lynn Haven AWTF Location Map 6 

Figure 1-3:Existing Site Plan 7 

Figure 1-4: Process Flow Schematic 8 

Figure 3-1: Proposed Forcemain Route 15 

Figure 3-2: Conceptual Site Plan – 1 19 

Figure 3-3: Conceptual Site Plan – 2 20 

 

Exhibit A: IPaC 

Exhibit B: EJSCREEN 

Exhibit C: Wetlands 

Exhibit D: Capital Finance Plan 

Exhibit E: Utility Rate Study 

Exhibit F: Notice of Public Hearing 

Exhibit G: Resolution of Authorization 

 

 

 

 

 

 

 

 

 

 

  



Mott MacDonald | City of Lynn Haven AWTF 
Planning Document 
 

June 2020 
 
 

1 

Executive summary 

The City of Lynn Haven owns and operates a 2.5 million gallon per day (MGD) advanced 

wastewater treatment facility (AWTF) which provides public use (Part III) reclaimed water for 

both irrigation and surface water discharge to St. Andrews Bay.  Several factors have led the 

City to seek options to provide a greater amount of resiliency in its AWTF infrastructure, while 

simultaneously meeting both present and future capacity and level of service requirements.  

The purpose of this report is to summarize the findings and recommendations developed for the 

proposed improvement to the Lynn Haven AWTF.  A recap of the existing facility is presented 

along with discussion of historical and projected facility flows.  The report then evaluates three 

(3) alternatives using the following criteria: 

• Estimated Capital Costs 

• Operation and Maintenance Costs 

• Resiliency 

• Environment 

• Operability 

• Constructability 

• Efficiency   

The three alternatives evaluated include: 

A. No Action 

B. Flow Diversion to Another Facility 

C. Upgrades to the Existing Facility 

Based on the evaluation, the selected option is for the city to upgrade its existing treatment 

facility, primarily it’s influent pump station, headworks, and pretreatment equipment.  This option 

would be an initial phase to future upgrades which would eventually bring the capacity up to a 

level that offers a consistent level of service while allowing for unfettered City growth and 

prosperity.  Additionally,  the proposed project would prevent extreme weather from adversely 

affecting the sanitary sewage treatment process, and prevent environmental catastrophes such 

as Sanitary Sewer Overflows.  The proposed modifications would cost approximately $6.7 

million.  This is an order of magnitude cost with 10% contingency.  It is anticipated that the 

project would take approximately 18 to 24 months to complete, and consist of the following 

upgrades: 

1. A new, supplemental influent pump station, with VFD controls. 

2. Rerouting of existing influent piping. 

3. A new elevated headworks structure. 

4. New mechanical screens. 

5. New screenings compactors. 

6. New vortex degritting systems. 

7. A new backup power generator. 

8. A new backup power generator shelter. 

9. A new electrical equipment shelter.   



Mott MacDonald | City of Lynn Haven AWTF 
Planning Document 
 

June 2020 
 
 

2 

1 Introduction 

This Wastewater Collection System Facilities Plan was prepared by Panhandle Engineering, 

Inc. and Mott MacDonald on behalf of the City of Lynn Haven to meet the planning requirements 

of the Clean Water State Revolving Fund (CWSRF) program.  The City of Lynn Haven is 

currently seeking funding through the Clean Water State Revolving Fund Program (CWSRF) to 

improve the resiliency of its Advanced Wastewater Treatment Facility (AWTF) infrastructure, 

while also providing capacity to meet the City’s current and future level of service. The City of 

Lynn Haven intends to utilize either conventional design/bid/build contracting procedures for 

construction for the planned improvements. Panhandle Engineering and Mott MacDonald will 

also prepare all other planning, design, administrative, and pre-construction documents 

necessary to be eligible for CWSRF construction funding. 

1.1 Existing Facility 

The City of Lynn Haven’s AWTF currently operates under FDEP Permit No. FL0169978-015-

DW1P/NR, which expires February 27, 2025.  The facility is permitted to treat 2.5 MGD on an 

annual average daily flow basis using sequential batch reactor (SBR) treatment and post-

treatment filtration, ultraviolet (UV) disinfection, and post-UV chlorination.  Chlorinated effluent 

flows to a 1.0 million gallon (MG) reclaimed water storage tank located at the Lynn Haven 

Sports Park (Sports Park) and 11.0 MG reclaimed water storage pond located at Nature Walk 

Golf Course (Golf Course).  Excess effluent flows are de-chlorinated and discharged into St. 

Andrews Bay.  The sludge that is generated by means of the wastewater treatment process is 

treated and hauled to either the Springhill Landfill or Wetappo Farms for land application.  The 

City of Lynn Haven's existing wastewater service region encompasses an area that is 

approximately 10.88-square miles as shown in Figure 1-1. The City provides wastewater 

service to approximately 7,810 residential, 325 small commercial, and 80 large commercial 

customers within this area. 

1.1.1 Location 

The City of Lynn Haven is located in the center of Bay County, Florida, and is surrounded on 

three sides by North Bay and various tributary bayous. The center of town is located near the 

intersection of State Road 77 and 14th Street.  The Lynn Haven AWTF is located on the 

western side of town and lies within the two city blocks that are bounded by 6th Street, 5th 

Street, Missouri Avenue, and the North Bay shoreline. The AWTF main entrance is located on 

5th Street across the street from A.L. Kinsaul Park and the center coordinates are latitude 

30°15’00.9315”N and longitude 85°39’34.2616”W.  Lynn Haven City Hall is located at 825 Ohio 

Ave Lynn Haven, FL 32444.  The location map of the AWTF and the City of Lynn Haven is 

shown in Figure 1-2. 

1.1.2 Description 

The existing Lynn Haven wastewater treatment plant was placed into service in the1960’s and 

has been expanded in incremental phases to meet the growing community’s wastewater 

treatment needs.  The last major plant capacity upgrade was constructed in 1998 to achieve the 

current permitted treatment capacity of 2.5 million gallons per day (MGD) Annual Average Daily 

Flow (AADF).  The AWTF includes pre-treatment (mechanical bar screens & a vortex de-gritting 

unit), two (2) sequential batch reactors (1,365,000 gallons, each), a post equalization tank 

(329,000 gallons), two (2) Fuzzy Filter® units (each unit includes an 8’ x 8’ compressible media) 



Mott MacDonald | City of Lynn Haven AWTF 
Planning Document 
 

June 2020 
 
 

3 

installed in 2015, a dual channel ultraviolet light disinfection unit (each UV unit contains two (2) 

banks), a sodium hypochlorite chlorination disinfection system (the chlorine contact chamber is 

the effluent pipeline between the effluent pump station at the AWTF to the intersection of Illinois 

Avenue and 8th Street), four (4) digesters with a total capacity of 1.143 MG, a centrifuge with 

backup drying beds, a 1.0 MG reclaimed water storage tank (located at sports park), a 11.0 MG 

reclaimed water storage pond (located at the golf course), a 3.0 MG lined reject water holding 

pond (located at the AWTF), and continuous on-line monitoring instruments for turbidity, 

residual chlorine, and chemical feed systems.  The existing AWTF site and the process flow 

schematic are illustrated in Figure 1-3 and Figure 1-4, respectively. 

The sludge treatment (Class B) includes aerobic digestion to meet pathogen reduction 

requirements.  The vector attraction reduction requirements are accomplished by incorporating 

the digested biosolids into the soil within 6 hours after land application or landfilling.   

1.2 Problem Statement 

The City of Lynn Haven AWTF sustained both wind and flood damage from Hurricane Michael, 

a category 5 hurricane.  Emergency and immediate-needs repairs have been made, but the 

AWTF is experiencing intermittent problems with the current configuration, particularly during 

wet weather events which cause surcharging in the gravity influent line, resulting in repeated 

Sanitary Sewer Overflows (SSOs).  Additionally, the facility is considered aged at approximately 

24 years old, which is indicative of the need for several of the AWTF process equipment 

components to require replacement/upgrades.  Considering the age of the facility, the City has 

taken a proactive approach and retained the services of Panhandle Engineering and Mott 

MacDonald to analyze various alternatives and preliminarily design key process components at 

the Lynn Haven AWTF and evaluate the cost, and resiliency involved with each alternative.  

This report address the upgrades required to the City’s primary treatment.  It is anticipated that 

the subsequent reports will address upgrades to the facility’s secondary and tertiary treatment 

systems.   

1.2.1 Effects of Hurricane Michael 

On October 10th, 2018 the Category 5 (157 mph or higher sustained winds) Hurricane Michael 

made landfall on the state of Florida approximately 35 miles south east from the City of Lynn 

Haven.  The devastating storm laid waste to the local terrain, including homes, businesses, 

trees, and powerlines.  The City of Lynn Haven sustained broad substantial damage due to high 

winds and hurricane generated tornadoes.  The City’s water and wastewater infrastructure was 

heavily damaged from the storm, including damage due to uprooted and fallen trees, destroyed 

buildings, and wind flung debris impacts.  In the months following the storm, the disaster 

recovery efforts also caused key infrastructure to become damaged, for example, sewer lines 

located beneath roadways were crushed due to the heavy traffic loads from emergency debris 

removal trucks.  During this disaster recovery time, the Lynn Haven AWTF remained 

operational, even though portions of the plant were either non or partially functional due to the 

widespread damages caused by the storm.  A list of the storm related damages caused by the 

high winds, debris impacts, and flooding at the AWTF include the following items.  

1. The ultraviolet disinfectant system.  

2. The sludge digesters.  

3. The onsite backup generators. 

4. The staff office buildings. 

5. The storage buildings.  

6. The outside lighting throughout the Plant.  

7. The catwalks throughout the Plant.  

8. Sewer backup. 



Mott MacDonald | City of Lynn Haven AWTF 
Planning Document 
 

June 2020 
 
 

4 

The majority of the Hurricane Michael damages at the AWTF have since been repaired in the 

eighteen (18) months since the catastrophic storm event, and the AWTF is now considered 

functionally operational as of May 2020, with the exception of some minor repairs that need to 

be made, which will be completed later in 2020.  The damages sustained from Hurricane 

Michael has however, highlighted a recurring SSO issue during wet/extreme weather.  The 

SSOs occur primarily in the gravity portion of the City’s collection and conveyance system, 

where the wastewater flows into the AWTF.  

 

1.3 Project Description 

The purpose of this plan is to provide the City of Lynn Haven with an evaluation of options to be 

used primarily as a decision-making tool, allowing the City to make informed decisions in a 

manner which is cost effective, maximizes resiliency, and provides the greatest relative overall 

benefits.  The  three (3) options to be investigated are as follows: 

1. Alternative A: No Action 

2. Alternative B: Flow Diversion to Another Facility 

3. Alternative C: Upgrades to the Existing Facility. 

Resiliency is particularly to be focused on during the analysis, as the AWTF is located in a warm 

subtropical climate, near to the Gulf of Mexico and therefore has a greater propensity to 

experience named tropical windstorms.  

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 



HWY. 2
31

S.R
. 77

S.R
. 370

S.R. 390

S.R
. 77

8TH ST

5TH ST

RECLAIM WATER 1.0 MG
STORAGE TANK AND PUMPING
STATION AT SPORTS PARK

LYNN HAVEN 2.5 MGD AWTF
FACILITY ID: FL0169998

LYNN HAVEN CITY HALL
817 OHIO AVE

PROJECT NUMBER3005 South Highway 77 Lynn Haven, Florida 32444
(850)763-5200      Fax (850)769-0730      pe@panhandleengineering.com

ENVIRONMENTAL ENGINEERS        CIVIL ENGINEERS        LAND PLANNERS

PANHANDLE
ENGINEERING, INC.

c 
 P

AN
H

AN
D

LE
 E

N
G

IN
EE

R
IN

G
, I

N
C

. A
LL

 R
IG

H
TS

 R
ES

ER
VE

D
.  

N
O

 P
AR

T 
O

F 
TH

IS
 D

O
C

U
M

EN
T 

M
AY

 B
E 

R
EP

R
O

D
U

C
ED

 O
R

 U
TI

LI
ZE

D
 IN

 A
N

Y 
FO

R
M

 W
IT

H
O

U
T 

PR
IO

R
 W

R
IT

TE
N

 A
U

TH
O

R
IZ

AT
IO

N
 O

F 
PA

N
H

AN
D

LE
 E

N
G

IN
EE

R
IN

G
, I

N
C

.

FIG. 1-1
JUNE 2020
JAH
14429-FIGURES-2.dwg

14429LYNN HAVEN, FLORIDA
PLANNING DOCUMENT

CITY OF LYNN HAVEN AWTF
AWTF SERVICE AREA MAP

LYNN HAVEN WASTE WATER SERVICE AREA

LYNN HAVEN REUSE SERVICE AREA

FIGURE 1-1
CITY OF LYNN HAVEN AWTF

SERVICE AREA MAP

PE

AutoCAD SHX Text
SHEET NO:

AutoCAD SHX Text
DATE:

AutoCAD SHX Text
DWN BY:

AutoCAD SHX Text
CAD FILE:

AutoCAD SHX Text
DPR CERTIFICATION #EB-7806

AutoCAD SHX Text
SCALE: 1" = 4000'

BRO88715
Text Box
5



RECLAIM WATER
STORAGE TANK AT
SPORTS PARK

AWTF EFFLUENT SURFACE
WATER DISCHARGE

HWY. 2
31

S.R
. 77

S.R
. 370

HWY. 98

HWY. 98

S.R. 390

S.R
. 77

8TH ST5TH ST

LYNN HAVEN 2.5 MGD AWTF
FACILITY ID: FL0169998

ST. ANDREWS BAY

NO
RT

H 
 B

AY

CITY OF
LYNN HAVEN

HW
Y. 9

8

PROJECT NUMBER3005 South Highway 77 Lynn Haven, Florida 32444
(850)763-5200      Fax (850)769-0730      pe@panhandleengineering.com

ENVIRONMENTAL ENGINEERS        CIVIL ENGINEERS        LAND PLANNERS

PANHANDLE
ENGINEERING, INC.

c 
 P

AN
H

AN
D

LE
 E

N
G

IN
EE

R
IN

G
, I

N
C

. A
LL

 R
IG

H
TS

 R
ES

ER
VE

D
.  

N
O

 P
AR

T 
O

F 
TH

IS
 D

O
C

U
M

EN
T 

M
AY

 B
E 

R
EP

R
O

D
U

C
ED

 O
R

 U
TI

LI
ZE

D
 IN

 A
N

Y 
FO

R
M

 W
IT

H
O

U
T 

PR
IO

R
 W

R
IT

TE
N

 A
U

TH
O

R
IZ

AT
IO

N
 O

F 
PA

N
H

AN
D

LE
 E

N
G

IN
EE

R
IN

G
, I

N
C

.

FIG. 1-2
JUNE 2020
JAH
14429-FIGURES-2.dwg

14429LYNN HAVEN, FLORIDA
PLANNING DOCUMENT

CITY OF LYNN HAVEN AWTF
AWTF LOCATION MAP

FIGURE 1-2
CITY OF LYNN HAVEN AWTF

LOCATION MAP

PE

AutoCAD SHX Text
SHEET NO:

AutoCAD SHX Text
DATE:

AutoCAD SHX Text
DWN BY:

AutoCAD SHX Text
CAD FILE:

AutoCAD SHX Text
DPR CERTIFICATION #EB-7806

AutoCAD SHX Text
SCALE: 1" = 7,000'

BRO88715
Text Box